

CPR (Adults and Children)

Responding to an Emergency Situation & Management of Anaphylaxis (RESMA)*

Medicines Administration (Parenteral) (PAMT)

Salbutamol
inhaler

Glyceryl
trinitrate
(GTN)
aerosol

Naloxone

Delivery of a Pharmacy-Based Vaccination Service

Glucagon
for
injection

Influenza

Herpes
Zoster
(shingles)

Pneumococcal
polysaccharide

COVID-19 Vaccine Specific Training for vaccines currently used in the national COVID-19 Immunisation Programme (Updated September 2023):

1. Comirnaty 3mcg (for children aged 6 months to 4 years)
2. Comirnaty Original/Omicron BA.4-5 30mcg (for individuals aged 12 years and older)
3. Comirnaty Original/Omicron BA.4-5 10mcg (for children aged 5-11 Years)
4. Comirnaty® Omicron XBB.1.5 30mcg (for individuals 12 years and older)
5. Comirnaty® Omicron XBB.1.5 10mcg (for children aged 5-11 years)
6. Nuvaxovid
7. VidPrevtyn Beta